
M
A
10

_E
N

_B

SPARE PARTS

Junkkari Oy
62375 YLIHÄRMÄ FINLAND
TEL. +358-(0)10 480 2200
FAX +358-(0)10 480 2295
e-mail: junkkari@msk.fi
Internet: www.junkkari.fi

ENGLISH



SEED FEED HOUSING

PART CODEI NAME PCS PCS
3000 4000

1 17101 FEED HOUSING 24 32
2 17102 LID 24 32
3 17103 SMALL FLAP 24 32
4 17104 BOTTOM FLAP 24 32
5 17105 BOTTOM FLAPS BUCHING 24 32
6 17106 COVER 24 32
7 17107 PRIMARY FEED ROLLER 24 32
8 17108 SECONDARY FEED ROLLER 20 28
9 17109 JOINT PART 24 32
10 17110 BEARING 48 64
11 17111 OUTLET 17 22
12 17490 SPRING WASHER 24 32
13 17144 BOTTOM FLAP SPRING 24 32
14 A06151514 6-SCREW M6X35 8.8 DIN 933 ZN 24 32
15 18095 OUTLET ANGLED 7 10
16 18821 SMALL COVER 24 32

17580 FEED HOUSING ASSEMBLED, NORMAL OUTLET 19 25
18317 FEED HOUSING ASSEMBLED ANGLED OUTLET 5 7

V1

3

1
8

4

5

6

16

7

2

910

11

15

12

1314

10

1

2

3

47 5

6



FERTILIZER FEED HOUSING

V2

3

1
8

4

5

6

16

7

2

910

11

15

12

1314

10

PART CODE NAME PCS PCS
3000 4000

1 17101 FEED HOUSING 24 32
2 17102 LID 24 32
3 17103 SMALL FLAP 24 32
4 17110 BEARING 48 64
5 20792 SYÖTTÖLAITTEEN LUUKKU KOOTTU 24 32
6 21249 FERTILIZER FEED HOUSING BOTTOM FLAP ASSEMBLED 24 32
7 18518 FEEDING ROLLER 24 32

20247 FEED HOUSING ASSEMBLED (1-7) 24 32

1

2

3

47 5

6



MECHANISM OF GEARBOX

PART CODEI NAME PCS
3000/4000

1 18645 AXEL . 1
2 18628 LEVER ASSY 2
3 18647 BACK COVER 1
4 18648 FRONT COVER 1
5 18613 SHAFT 1
6 18614 OUTPUT SHAFT 1
7 D163240 SEALING 16.3X2.4 2
8 18627 PLASTIC RING 2
9 18629 PIN 1
10 18626 SPRING 2
11 D123000 CAP ½" 1
12 DG120TLA GLASS 1/2" 1
13 D43201 PLUG E336 ½ 1
14 CNA20307 SEALING 20X30X7 4
15 CE6004000 BEARING 6004 4
16 21212 PRESS RING 2
17 B560E1524 WASHER M 6 Din125A Zn 14
18 AG6113014 6-NUT Il M 6 Din985-8 Zn 14
19 A06101014 6-SCREW M6X30 8.8 Din 933 Zn 14
20 21225 SEALING 1

18649 GEARBOX ASSEMBLED 2

3

4

15

614 15

78

2

910

11 12 131619

1817

20

NOTE! Gearbox has 1.3 liters of hydraulic oil.

V3

OUT

OUT



V4

1

2
3

4
5

6

7

8

9

1011

3

4

15

614 15

78

2

910

11 12 131619

1817

20

MAESTRO ASSEMBLY

PART CODE NAME PCS/M3000 PCS/M4000

1 20831 HOPPER 1

20865 HOPPER 1

2 20760 DRAWBAR FRAME 1

20818 DRAWBAR FRAME 1

3 17520 PACKER WHEELS 1

18132 PACKER WHEELS 1

4 18015 FRAME ASSY 1

18160 FRAME ASSY 1

5 17664 TOP LINK 1 1

6 20734 PLATFORM ASSY 2

20892 PLATFORM ASSY 2

7 17485 FOLLOWING HARROW 1

18152 FOLLOWING HARROW 1

8 17298 LAND WHEEL 1

9 20896 SIEVE 3M LEFT 1

20899 SIEVE 4M LEFT 1

10 20897 SIEVE 3M RIGHT 1

20898 SIEVE 3M RIGHT 1

11 21070 TRACK MARKERS 3000 1

21071 TRACK MARKERS 4000 1



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17230 WHEEL HUB 1 1

2 17242 WHEEL FORK LEFT 1/MACHINE 1/MACHINE
17240 WHEEL FORK CENTER 10/MACHINE 14/MACHINE
17241 WHEEL FORK RIGHT 1/MACHINE 1/MACHINE

3 D18355 WHEEL ASSEBLED MAESTRO 12/MACHINE 16/MACHINE
4 17225 SHAFT 1 1
5 17232 BUSHING 2 2
6 17233 BUSHING 2 2
7 CE6205000 BALL BEARING 6205 2 2
8 CNA304771 DIN_3760-A32x52x7 4 4
9 17522 LOCKING PLATE 2 2
10 A0E151514 6-SCREW M14X35 8.8 DIN933 ZN 5 5
11 AGE113014 6-NUT IL M14 DIN 985 ZN 5 5
12 A51900 6-NUT M20X1.5 DIN934-8 ZN 2 2
13 BJ6150400 GREASE NIPPLE M6*1/suora N 504 1 1
14 CV0202320 DRYMET 20/23/20 2 2
15 B5L173024 WASHER M20 DIN125A ZN 2 2
16 A0C151014 LOCK SCREW M12*35 2 2
17 17429 SCRAPER BRACKET 12/MACHINE 16/MACHINE
18 AGC113014 HEX NUT M12 IL 2 2
19 17432 REAR TYRE SCRAPER ASSEMBLED (OPTION) 12 16

17361 WHEEL LEFT ASSEMBLED 1 1
17371 WHEEL CENTER ASSEMBLED 10 14
17370 WHEEL RIGHT ASSEMBLED 1 1

V5

SUPPORT WHEEL

1

2

3

4

5

6

9

7

11

11

10

8

3

147 56 8

14 14

1011

13

12

9

15

2

16 17 18

19

15
5

6
7

8 9



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17366 CYLINDER WELDED 1 1
2 17410 LAMEL PLATE 10MM 5 5
3 17411 LAMEL PLATE 5MM 6 6
4 17412 LAMEL PLATE 2MM 8 8
5 E46204 COMPRESSION SPRING 75*23,6*3,6 H 1 1
6 A13320 6-SCREW M16X170 8.8 DIN931ZN 2 2
7 D30000380 DOUBLE NIPPLE 201-8 R1/2-R1/2 1 1
8 D30000212 USIT SEAL 1/2" 2 2
9

17867 CYLINDER ASSEMBLED (1-11) 1 1

CHOKE NIPPLE 201-8 R1/2-R1/2 / Ø3 1 1
10 AGG113014 HEX NUT M16 IL 2 2
11 Bj6157600 GREASE NIPPLE 6*1 / 90° 2 2

V6

LIFT CYLINDER

1

2

3

4

5

6

9

7

11

11

10

8

3

147 56 8

14 14

1011

13

12

9

15

2

16 17 18

19

15
5

6
7

8 9



GROUND WHEEL

V7

44

29

33

49
50

51
49

42

41

30

31

46

45

48

32

34

35

36

36

37

38

39

40

1

2

3

4

5

6

7

8

47 9

10 11

12

43

43

13 14

15

17

17

18

19

20

21

22

23

24

25

26

27

28

16



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 18038 GROUND WHEEL ARM 1 1
2 18046 GROUN WHEEL BOTTOM PART 1 1
3 17294 GROUN WHEEL WELDED 1 1
4 17295 AXLE 1 1
5 17128 SPROCKET Z22 AND Z36 1 1
6 17278 BUSHING 1 1
7 17398 GROUND WHEEL BRACKET 1 1
8 18047 COVER UPPER 1 1
9 18044 COWER LOWER WELDED 1 1
10 CE1020160 FREEWHEEL STIEBER CSK25 1 1
11 BH1N20021 LOCK RING REI 52X2 DIN472 2 2
12 B5C0R2024 WASHER M12 DIN125A ZN 5 5
13 B5G102524 WASHER M16 DIN125A ZN 1 1
14 AGG111084 6-NUT M16 ANTI-CLOCKWISE 1 1
15 17131 SPOCKET Z13 1 1
16 BD3011404 ROLL PIN 4MM DIN11024 ZN 1 1
17 17400 DYMET 2 2
18 17090 SHAFT 1 1
19 CE3205 BEARING 3205A 2 RS 1 1
20 A11630 6-SCREW M12X200 8.8 DIN933ZNC 1 1
21 18121 CHAIN ½*136 ROLL 1 1
22 B560B1614 SRING WASHER M 6 DIN127B ZN 1 1
23 A060A1514 6-SCREW M6X10 8.8 DIN 933 ZN 1 1
24 BH0L12014 LOCK RING 20X1.2 DIN471 1 1
25 17577 KEY 6*6*60 1 1
26 AGC111014 6-NUT M12 DIN934-8 ZN 6 6
27 AGC113014 6-NUT IL M12 DIN985-8 ZN 3 3
28 A0C101512 6-SCREW M12X30 8.8 DIN933ZNC 3 3
29 A0C1L1514 6-SCREW M12X50 8.8 DIN931ZN 2 2
30 E47725 COMPRESSION SPRING 4394-7725 AISI 1 1
31 A0C0S1512 DIN_EN_24017-M12x25 3 3
32 D14711600 SPRING 5*40*250 4-7116S 1 1
33 17723 CHAIN 1 1
34 B88160001 ROLL PIN 8X36 DIN1481 ZNC 1 1
35 BH0S10S14 LOCK RING 25X1.2 DIN471 1 1
36 18523 1 1
37 17740 LIFT CHAIN WELDED 1 1
38 BC3000002 SCREW SHACKLE M8 ZN 1 1
39 707510 TENSION SCREW 1 1
40 A080L1514 6-SCREW M8X20 8.8 DIN 933 ZN 1 1
41 B8C140001 ROLL PIN 12X40 DIN1481 ZNC 1 1
42 17844 LEVER 1 1
43 CE62052RS BALL BEARING 6205 2 RS 2 2
44 17890 ROLL GRIP 1 1
45 D30093 HANDLE 1 1
46 137660 CALIBR. TEST CRANK 3-12634 1 1

1 1
51 AGE111014 6-MUTTERI M14 1 1

LEVER ASSEBLED M14

47 A01560 KNURLED-HEAD SCREW 1 1
48 D41542000 RUBBER BRACKET 1 1
49 BH80H1929 BALL JOINT 2 2
50 18503 THREAD BAR

V8

44

29

33

49
50

51
49

42

41

30

31

46

45

48

32

34

35

36

36

37

38

39

40

1

2

3

4

5

6

7

8

47 9

10 11

12

43

43

13 14

15

17

17

18

19

20

21

22

23

24

25

26

27

28

16



12

13

14

15

16

17

1

2

3

4

5

6

7

8

9

10

11
18

19

20

21COULTER

V9



V10

FRONT REAR

PART CODE NAME PCS PCS

1 17523 SIDE PLATE FRONT 1

17541 SIDE PLATE REAR 1

2 20670 DISC ASSY 1 1

3 21165 ARM FRONT 1

21174 ARM REAR 1

4 17118 BRACKET 1 1

5 17162 PLASTIC BEARING 2 2

6 21095 CAP 1 1

7 BH1011L11 LOCK RING 30X1.5 471 1 1

8 BH2C21L14 LOCK RING 72X2.5 472 1 1

9 A0A201014 SCREW M10X60 8.8 Din931 Zn 2 2

10 AGA113014 NUT Il M10 Din985-8 Zn 5 5

11 E63881 PLATE SPRING 28/10,2X1,25 21 21

12 17576 BRACKET 1 1

13 D18253 DUST COVER 2 2

14 18448 WASHER 12.2x35x1 1 1

15 210724000 WASHER 4*35/12.2 3 3

16 A0C0S4524 SCREW M12X25 8.8 DIN912 ZN 1 1

17 A0C2L1514 SCREW M12X80 8.8 DIN931 ZN 1 1

18 21182 DISC 1 1

19 CE33062RSSKF BEARING 33062R SKF 1 1

20 CNA40557 SEALING DIN_3760-A40x55x7 1 1

MAESTRO 3mMAESTRO 4m

PCS PCS

21 21172 FRONT COULTER ASSY 12 16

21175 REAR COULTER ASSY 12 16



2
4

2
2

2
3

7

8

1
5

2

1
8

1
7

1

1
6

2
0

1
9

2
5

2
1

2
6

9

1
01
2

1
3

1
1

1
4

5

1
5

6

3
4

1
72

2
2

2

2
4

2
3

WHEEL FRAME

V11

2
7



V12

PA
R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
ST

R
O

3
0

0
0

M
A

E
ST

R
O

4
0

0
0

1
1
7
3
1
8

W
H

E
E
L

F
R

A
M

E
1

1
8
1
2
6

W
H

E
E
L

F
R

A
M

E
1

2
1
7
8
6
7

C
Y
LI

N
D

E
R

A
SS

E
M

B
LE

D
1

1
3

17
33

9
P
IN

1
1

4
1
7
2
8
9

P
IN

2
2

5
18

55
3

SW
IN

G
P
LA

T
E

A
SS

Y
6

8

7
1
7
5
2
1

SH
A

F
T

F
O

R
F
O

R
K

1
18

14
4

SH
A

FT
FO

R
FO

R
K

1
8

18
81

5
R
E
A

C
T
IO

N
B
A

R
B
A

SI
C

W
E
LD

E
D

Ø
20

12
16

9
17

34
9

SW
IN

G
P
LA

T
E

FO
R

P
R
E
SS

U
R
E

SP
R
IN

G
S

12
16

1
0

1
7
5
7
2

B
U

SH
IN

G
1
2

1
6

1
1

1
7
3
4
0

P
IN

6
8

12
A

0C
2L

15
14

6-
SC

R
E
W

M
12

X
80

8.
8

D
IN

93
1

Z
N

12
16

13
A

G
C

11
30

14
6-

N
U

T
IL

M
12

D
IN

98
5-

8
Z
N

12
16

14
A

08
1S

10
14

6-
SC

R
E
W

M
8*

55
6

8
15

C
V

03
03

43
0

D
ym

e
t

B
E
A

R
IN

G
30

/3
4/

30
8

10
16

B
J6

51
00

01
G

R
E
A

SE
N

IP
P
LE

M
8*

1.
25

/4
5a

st
51

4
6

8
1
7

1
7
6
6
7

P
IN

2
2

18
B
j6

15
76

00
19

B
A

81
F0

00
4

SP
LI

T
P
IN

8X
45

D
IN

94
Z
N

12
16

20
B
5L

17
30

24
W

A
SH

E
R

M
20

D
IN

12
5A

Z
N

12
16

21
A

G
G

11
30

14
H

E
X

SC
R
E
W

M
16

IL
12

16
22

A
0A

2F
15

14
6-

SC
R
E
W

M
10

X
75

8.
8

D
IN

93
1

Z
N

5
5

23
B
J6

50
00

00
G

R
E
A

SE
N

IP
P
LE

M
8

ST
R
A

IG
H

T
3

3
24

A
G

A
11

30
14

6-
N

U
T

IL
M

10
D

IN
98

5-
8

Z
N

5
5

25
A
g8

11
30

14
6-

N
U

T
M

8
IL

6
8

26
18

81
2

P
IN

FO
R

R
EA

C
T
IO

N
B
A
R

Av
22

12
16

17
36

6
SY

LI
N

D
ER

W
EL

D
ED

(W
IT

H
O

U
T

P
LA

T
ES

)
1

1

6
C
EG

E1
7

B
EA

R
IN

G
Ø

17
12

16

G
R
EA

SE
N

IP
P
LE

M
6*

1
90

°
2

2

27
21

10
3

SP
A
C
ER

17
/2

3/
5

24
32

2
4

2
2

2
3

7

8

1
5

2

1
8

1
7

1

1
6

2
0

1
9

2
5

2
1

2
6

9

1
01
2

1
3

1
1

1
4

5

1
5

6

3
4

1
72

2
2

2

2
4

2
3

2
7



FRAME

V13

DI
RE

CT
IO

N
OF

DR
IV

E
1

2

3
4

5

6

2
22
3

2
5

2
4

2
6

1
4

1
5

7

8

9

1
0

1
1

1
2

1
3

1
8

2
1

1
7

1
6

1
9

2
0



V14

PA
R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
ST

R
O

3
0
0
0

M
A

E
ST

R
O

4
0
0
0

1
17

28
5

FR
A
M

E
W

EL
D

ED
1

18
07

4
FR

EM
E

W
EL

D
ED

1
2

17
77

6
G

U
ID

E
33

45
3

B
H

22
20

02
1

LO
C
K

R
IN

G
62

x2
1

1
4

C
EG

E4
0

A
RT

IC
U

LA
T
IO

N
B
EA

R
IN

G
IN

A
G

E
40

D
O

1
1

5
18

92
8

R
O

D
L=

85
7

4
18

93
1

R
O

D
L=

13
57

4
6

18
93

0
R
O

D
L=

48
7

4
4

7
18

93
1

R
O

D
L=

13
57

2
18

93
2

8
A
08

0G
15

14
6-

SC
R
EW

M
8X

16
8.

8
D

IN
93

3
Z
N

20
20

9
18

01
7

G
U

ID
E

LO
W

ER
11

15
10

17
99

9
SI

D
E

G
U

ID
E

4
4

11
A
06

0G
60

24
SC

R
EW

M
6X

16
4.

8
D

IN
96

5Z
N

P
O

8
8

12
B
56

0E
15

24
W

A
SH

ER
M

6
D

IN
12

5A
Z
N

8
8

13
A
G

61
11

01
4

6-
N

U
T

M
6

D
IN

93
4-

8
Z
N

8
8

14
A
06

0L
30

14
LO

C
K

SC
R
EW

M
6*

20
44

60
15

A
G

61
13

01
4

H
EX

N
U

T
M

6
IL

44
60

16
A
G

G
11

30
14

H
EX

N
U

T
M

16
IL

8
8

17
B
5G

10
25

24
W

A
SH

ER
M

16
16

16
18

A
0G

2L
15

24
H

EX
N

U
T

M
16

*8
0

2
2

19
A
G

R
11

30
14

H
EX

N
U

T
M

24
IL

2
2

20
A
14

07
6

H
EX

SC
R
EW

M
24

*6
0

2
2

21
A
0G

1A
15

14
H

EX
SC

R
EW

M
16

*4
0

6
6

22
17

56
8

SU
P
P
O

RT
LE

G
2

2
23

17
92

2
B
R
A
C
K
ET

2
2

24
14

50
5

P
IN

2
2

25
A
0G

3A
15

12
H

EX
SC

R
EW

M
16

*1
00

2
2

26
A
G

G
11

30
14

H
EX

N
U

T
M

16
IL

2
2

R
O

D
L=

18
61

2

1

2

3
4

5

6

2
22
3

2
5

2
4

2
6

1
4

1
5

7

8

9

1
0

1
1

1
2

1
3

1
8

2
1

1
7

1
6

1
9

2
0



53

5051 52

1

2

3

4

5

6

7

8

910

11

12

13

14

16

17

18

19

21

22

23 24

25

26

31

33

34

35

36

37

38

39

40

44

45

47

48

49

V15

MAESTRO 3000 MAESTRO 4000

PART CODE NAME PCS PCS

1 17580 SEED METERING DEVICE 1 1

2 17673 LEVER ASSY 4 4

3 17676 SCALE PLATE 4 4

4 17895 HANDRAIL RIGHT 1 1

5 17901 FRONT HANDRAIL 2 2

6 20731 UPPER PART. WALL ASSY 1

20864 UPPER PART. WALL ASSY 1

7 20783 HOPPER MAESTRO 3000 1

20784 HOPPER MAESTRO 4000 1

8 20837 PARTITION WALL ASSY 1

20866 PARTITION WALL ASSY 1

9 20863 LEVER FERTILIZER 1 1

10 21139 LEVER SEED 1 1

11 21168 HANDRAIL LEFT 1 1

HOPPER



V16

MAESTRO 3000 MAESTRO 4000

PART CODE NAME PCS PCS

12 21241 DRIVE MECHANISM 3000 ASSY 1

21242 DRIVE MECHANISM 4000 ASSY 1

13 21247 FERTILIZER METERING DEVICE 24 32

14 13445 BUSHING 6 6

15 160828 BEARING, UPPER HALF 3 4

16 17705 SCALE PLATE 2 2

17 D17941 BOTTOM CONE 22 30

18 18441 SUPPORT 1 1

19 20771 PLATE 2 2

20 20861 BEARING, LOWER HALF 3 4

21 21114 SCALE PLATE FERT. 1 1

22 21115 COVER, BIG 1 1

23 21119 COVER, LOWER 1 1

24 21123 INNER COVER 1 1

25 21204 EXTRA COVER 2 2

26 21248 PLUG 2 2

27 D40004061 STRAP 12 12

28 D30000399 PLUG 9mm 6 8

29 D40002022 PLUG 42mm 2 2

30 17969 TRAMLINES ASSY 1 1

31 B5G102524 WASHER M16 8 8

33 A01560 SCREW M*6X26 34176400 MSK 6 6

34 A0G2F3514 SCREW.M16X40 8.8 Din603 Zn 8 8

35 A05150 SCREW M8X20 A2 DIN 603 AI 16 16

36 A08103014 SCREW. M8X30 8.8 Din 603 Zn 2 2

37 AGG113014 NUT Il M16 Din985-8 Zn 8 8

38 AG6113014 NUT Il M 6 Din985-8 Zn 4 4

39 A50710 NUT Il M8 A2 Din985 Aisi 20 32

40 AG8113014 NUT IL M 8 DIN985-8 ZN 16 16

41 AG8113014 NUT Il M 8 Din985-8 Zn 2 2

42 A670A9824 SCREW 4.8X13 A2 DIN7981C POZ 22 34

43 A670G9824 SCREW 4.8X16 A2 DIN7981C POZ 6 6

44 B60800 WASHER M 8 DIN9021 ZNK 16 16

45 A060C1024 SCREW M6X12 8.8 DIN 933 ZN 4 4

46 A060L1524 SCREW M6X20 8.8 Din 933 Zn 3 3

47 A061A1524 SCREW M6X40 8.8 Din 933 Zn 1 1

48 A080S1514 SCREW M8X25 8.8 Din933 Zn 20 32

49 A07330 SCREW M10X30 10.9 DIN799 4 4

50 19848 RUBBER WASHER 9*25 2 2

51 D30142 WING NUT M8 2 2

52 A080S3014 SCREW M8X25 4.6 DIN 603 ZN 2 2

53 20875 SEED METERING DEVICE, TRAMLINES 4 4

54 D17173 TARP COVER 3m 1

D18162 TARP COVER 4m 1



V17

PARTITION WALL

12

13

14

1

2

3

4

5

6

7

8

9

10

11

MAESTRO 3m MAESTRO 4m

PART CODE NAME PCS PCS

1 21185 PARTITION WALL WELDED 1

20860 PARTITION WALL WELDED 1

2 17889 PLATE 1 1

3 D17891 SEALING 1 1

4 14591 WASHER 8 8

5 17169 SEALING PLATE 1 1

6 18995 SEALING PLATE 1 1

7 21191 LOCK PIN 3 3

8 20859 SEALING 2 2

9 A05150 SCREW M8X20 A2 DIN 603 AI 12 12

10 A50710 NUT IL M8 A2 DIN985 AISI 12 12

11 BEC000003 RING PIN 5080451 3 3

12 D30100 HANDLE 2 2

13 A04610 SCREW M8X20 A2 Din 912 Aisi 4 4

14 A50710 NUT Il M8 A2 Din985 Aisi 4 4

20837 WALL LOWER PART ASSY 1

20866 WALL LOWER PART ASSY 1



V18

DRIVE DEVICE

1

2

3

4

5

6

7

8

9

10

11

12

13

MAESTRO 3m MAESTRO 4m

PART CODE NAME PCS PCS

1 17933 STEP 1 1

2 17932 BRACKET 1 1

3 20760 DRAWBAR FRAME 2010 1

20818 DRAWBAR FRAME 2010 1

4 17976 PLATFORM 2

18174 PLATFORM 2

5 B5A0MB024 WASHER M10 Din125A Zn 2 2

6 B5C0R2024 WASHER M12 Din125A Zn 4 4

7 B580H1624 WASHER M 8 Din125A Zn 8 8

8 A0A1AG511 SCREW M10*45 Mus 2 2

9 AGA113014 NUT Il M10 Din985-8 Zn 2 2

10 AGC113014 NUT Il M12 Din985-8 Zn 2 2

11 AG8113014 NUT Il M 8 Din985-8 Zn 8 8

12 A0C1A1014 SCREW M12X40 8.8 Din933 Zn 2 2

13 A080L1514 SCREW M8X20 8.8 Din 933 Zn 8 8



REAR PLATFORM AND FOLLOWING HARROW

3

1

2

4

5

6

7

8
9

10

11

12

13

14

15

16

17

18

19

19

19

20

21

22

23

23

23

24

25

2627

28

V19



V20

MAESTRO 3m MAESTRO 4m

PART CODE NAME PCS PCS

1 21090 ARM LEFT ASSY 1 1

2 21091 ARM RIGHT ASSY 1 1

3 17626 CHAIN 2 2

4 A08761 ADJUSTER M12 D1480 2 2

5 20620 FRAME ASSY 1

20632 FRAME ASSY 1

6 17625 PIN 2 2

7 18100 BUSHING 2 2

8 18125 PIN 2 2

9 BD3011404 PIN 4MM DIN11024 ZN 2 2

10 18524 TUBE 2 2

11 BC3000002 SHACKLE M8 ZN 4 4

12 AGL113014 NUT IL M20 DIN985-8 ZN 2 2

13 A13650 SCREW M20X50 8.8 DIN933 ZN 2 2

14 A061A1524 SCREW M6X40 8.8 DIN 933 ZN 4 4

15 AG6113014 NUT IL M 6 DIN985-8 ZN 4 4

16 21083 ARM WELDED 1 1

17 21082 STEP 2 2

18 A0C1A1014 SCREW M12X40 8.8 DIN933 ZN 4 4

19 AGC113014 NUT IL M12 DIN985-8 ZN 13 13

20 A0C301514 SCREW M12X90 8.8 DIN931ZNC 1 1

21 A09610 SCREW M12X35 8.8 DIN 603 ZNC 8 8

22 21087 HINGE 1 1

23 B5C0R2024 WASHER M12 DIN125A ZN 18 1

24 17511 FRAME WELDED 1

18151 FRAME WELDED 1

25 15182 TINE 26 34

26 134110000 WASHER M12 DIN125A ZN 26 34

27 AGA113014 NUT Il M10 Din985-8 Zn 26 34

28 A0A151014 SCREW M10X35 8.8 DIN933 ZN 26 34



FEED SHAFTS AND MECHANISM

3

11

14

15
16

17

18

19

24

25

31

37

1

2 4

5

6

7

8

9 10

12

13

20

21

22

23

26

27

28

29

30

32

33

34

35

36

38

39

40

41

42
43

44

45

46

47

48

49 50

51

52

53

54

55
56

V21

MAESTRO 3mMAESTRO 4m

PART CODE NAME PCS PCS

1 17185 BEARING HOUSING 2 2

2 17556 GEAR WHEEL 1 1

3 17679 LEVER 2 2

4 18649 GEARBOX 2 2

5 19081 CHAIN TENSIONER 1 1

6 21130 SPROCKET Z25 3/8" 1 1

7 21131 SPROCKET Z25 3/8" 1 1

8 21134 SPROCKET Z13 1 1

9 21136 GEAR WHEEL Z22 1 1

10 21138 DOUBLE GEARWHEEL Z15 1 1

11 21206 MIXING AXLE 1

21245 MIXING AXLE 1

12 137224 ROLLER 1 1

13 137351 SPROCKET Z15 1/2" 1 1

14 17252 TUBE 1 1

15 17247 AXLE 1

18141 AXLE 1

16 17563 BOTTOF FLAP AXLE 4

18140 BOTTOF FLAP AXLE 4



V22

PART CODE NAME PCS PCS

17 17564 SMALL FLAP AXLE 2

18136 SMALL FLAP AXLE 2

18 18459 SUPPORT BEARING 1 1

19 18996 NYLON BEARING 2 2

20 19922 SEALING HOUSING 1 1

21 D49009 SEALING 30*55*7 CRW1R 2 2

22 21129 BUSHING 1 1

23 21132 EXTENSION AXLE 1 1

24 21236 FEED AXLE FERT. 1

21243 FEED AXLE FERT. 1

25 21237 FEED AXLE SEED 1

21244 FEED AXLE SEED 1

26 21239 CHAIN 3/8" 1 1

27 21240 CHAIN 1 1

28 D49009 SEALING 30*55*7 CRW1R 1 1

29 B5C0R2024 WASHER M12 Din125A Zn 17 17

30 B560E1524 WASHER M 6 Din125A Zn 6 6

31 B840N0001 PIN 4X22 DIN1481 ZNC 6 6

32 B860V0001 PIN 6X28 Din1481 Znc 1 1

33 B86120001 PIN 6X32 Din1481 Znc 1 1

34 B86160001 PIN 6X36 Din1481 Znc 3 3

35 BH0H11L16 LOCK RING 16X1 471 1 1

36 BH1011L11 LOCK RING 30X1.5 471 3 3

37 BH1511L12 LOCK RING 34X1.5 471 1 1

38 BH1210L11 LOCK RING 32X1.2 472 1 1

39 BH1S1S0J1 LOCK RING 55X2 472 1 1

40 A0A201014 SCREW M10X60 8.8 Din931 Zn 1 1

41 AGC113014 NUT Il M12 Din985-8 Zn 2 2

42 AG6113014 NUT Il M 6 Din985-8 Zn 9 9

43 AG8113014 NUT Il M 8 Din985-8 Zn 1 1

44 A060L2025 SCREW M6X25 4.8 Din 84 Zn 2 2

45 A0C2A1514 SCREW M12X70 8.8 DIN931ZNC 1 1

46 A0C1F1024 SCREW M12X45 8.8 Din933 Zn 6 6

47 A060G1024 SCREW M6X16 8.8 Din 933 Zn 7 7

48 A02805 SCREW M6X25 10.9 933 Zn 3 3

49 A061A1524 SCREW M6X40 8.8 Din 933 Zn 2 2

50 A03655 SCREW M6X70 8.8 Din931 Zn 1 1

51 A080G1514 SCREW M8X16 8.8 Din 933 Zn 1 1

52 A05101812 SCREW M5X50 Din 933 1 1

53 AGA111014 NUT M10 Din934-8 Zn 3 3

54 CE62012RS BEARING 6201 2 Rs 2 2

55 CE60062RS BEARING 6006 2 Rs 2 2

56 BE6000002 RING PIN 6X40 L=40 ZN 1 1



V23

1

2
1

3

4

6
8 9 1
0

1
1

2
4

2
5

1
2

1
3

1
4

1
5

1
6

2

2
2

5 7

1
71

8

1
9

2
0

2
6

2
7

2
8

2
9

2
3

WIZARD CONTROL UNIT



V24

1

2
1

3

4

6
8 9 1
0

1
1

2
4

2
5

1
2

1
3

1
4

1
5

1
6

2

2
2

5 7

1
71

8

1
9

2
0

2
6

2
7

2
8

2
9

2
3

V
IIT

E
N

R
O

K
O

O
D

I
N

IM
IK

E
B
E
SK

R
IV

N
IN

G
B
E
SC

H
R

E
IB

U
N

G
D

E
SC

R
IP

T
IO

N
R

E
F.

N
R

.
K

O
D

A
N

M
.

N
R

.
C

O
D

E
R

E
F.

N
O

C
O

D
E

1
S/

H
U

/3
06

-2
-0

02
D

40
58

5
M

O
N

IT
O

R
I
W

IZ
A
R
D

M
O

N
IT

O
R

W
IZ

A
R
D

M
O

N
IT

O
R

W
IZ

A
R
D

IN
ST

R
U

M
EN

T
W

IZ
A
R
D

S/
H

U
/3

06
-5

-0
01

2
S/

A
C
/3

06
-3

-0
03

K
Y
T
K
EN

T
Ä
R
A
SI

A
K
O

P
P
LI

N
G

SK
Å
PA

A
N

SC
H

LU
SS

D
O

SE
JU

N
C
T
IO

N
B
O

X
3

K
A
N

SI
D

Ä
C
K

A
N

SC
H

LU
SS

D
O

SE
D

EC
K

JU
N

C
T
IO

N
B
O

X
LI

D
4

S/
F7

13
-0

09
A
N

T
U

R
I/

A
P
U

LA
N

TA
SE

N
SO

R
/G

Ö
D

SE
L

IN
P
U

LS
G

EB
ER

/D
N

G
ER

SE
N

SO
R
/F

ER
T.

LE
V
EL

5
S/

F7
13

-0
09

A
N

T
U

R
I/

SI
EM

EN
SE

N
SO

R
/F

R
Ö

N
IV

Å
IN

P
U

LS
G

EB
ER

/K
ER

N
SE

N
SO

R
/S

EE
D

LE
V
EL

6
S/

Z
78

2-
00

6
A
N

T
U

R
I/

N
O

P
EU

S
SE

N
SO

R
/H

A
ST

IG
H

ET
IN

P
U

LS
G

EB
ER

/T
EM

P
O

SE
N

SO
R
/S

P
EE

D
7

S/
Z
78

2-
00

6
A
N

T
U

R
I/

LA
SK

U
R
I

SE
N

SO
R
/B

ER
Ä
K
N

IN
G

IM
P
U

LS
G

EB
ER

/Z
Ä
H

LE
R

SE
N

SO
R
/T

L.
C
O

U
N

T
8

14
83

7
3-

14
83

7
A
N

T
U

R
IN

P
ID

IN
SE

N
SO

R
H

Å
LL

A
R
E

H
A
LT

ER
F

16
S/

C
B
/3

06
-3

-0
20

JO
H

TO
M

O
N

IT
O

R
IL

LE
LE

D
N

IN
G

T
IL

L
M

O
N

IT
.

LE
IT

ER
F

R
M

O
N

IT
O

R
IN

ST
R
U

M
EN

T
LE

A
D

M
O

N
IT

O
R
I
W

IZ
A
R
D

+
M

O
N

IT
O

R
W

IZ
A
R
D

+
M

O
N

IT
O

R
W

IZ
A
R
D

+
IN

ST
R
U

M
EN

T
W

IZ
A
R
D

+

ü

ü

R
IM

P
U

LS
G

EB
ER

SE
N

SO
R

H
O

LD
ER

9
A
08

0G
15

14
M

8
X

16
K
U

U
SI

O
R
U

U
V
I

SE
X
K
A
N

T
SK

R
U

V
SE

C
H

SK
A
N

T
SC

H
R
A
U

B
E

H
EX

SC
R
EW

10
A
g8

11
30

14
M

8
K
U

U
SI

O
M

U
T
T
ER

I
SE

X
K
A
N

T
M

U
T
T
ER

SE
C
H

SK
A
N

T
M

U
T
T
ER

H
EX

N
U

T
11

S/
M

G
/1

93
-1

-0
20

16
X

6
M

A
G

N
EE

T
T
I

M
A
G

N
ET

M
A
G

N
ET

M
A
G

N
ET

12
M

4
M

A
G

N
.K

II
N

.R
U

U
V
I

M
A
G

N
ET

FÄ
ST

.S
K
R
U

V
M

A
G

N
.A

U
FS

PA
N

N
SC

H
R
A
U

B
E

SC
R
EW

,
FO

R
M

A
G

N
ET

13
S/

C
B
/3

06
-1

-0
20

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
LE

D
N

IN
G

ST
R
O

M
LE

IT
ER

P
O

W
ER

LE
A
D

14
S/

C
B
/3

06
-1

-0
25

A
JO

U
R
A
M

ER
K
.

2
K
Ö

R
SP

Å
R
M

A
R
K
Ö

R
2

FA
H

R
ST

R
A
SS

E
B
ES

C
H

R
IF

T
U

N
G

2
T
R
A
M

LI
N

E
2

15
S/

C
B
/3

06
-1

-0
24

17
S/

T
60

2-
10

2
2-

N
A
PA

IN
EN

ID
C

2-
P
O

LI
G

ID
C

2-
P
O

L
ID

C
2-

W
AY

ID
C

18
S/

T
60

2-
10

3
3

19
S/

A
34

1-
00

1
P
II
R
IL

EV
Y

K
R
ET

SK
O

RT
SC

H
A
LT

B
R
ET

T
C
IR

C
U

IT
B
O

A
R
D

S/
A
30

6-
00

4
20

S/
T
60

7-
04

0
JU

M
P
P
ER

I
“H

Y
P
P
Y
L.

”
JU

M
P
ER

LI
N

K
JU

M
P
ER

LI
N

K
JU

M
P
ER

LI
N

K
21

A
50

46
0

M
6

ü

A
JO

U
R
A
M

ER
K
.

1
K
Ö

R
SP

Å
R
M

A
R
K
Ö

R
1

FA
H

R
ST

R
A
SS

E
B
ES

C
H

R
IF

T
U

N
G

1
T
R
A
M

LI
N

E
1

-N
A
PA

IN
EN

ID
C

3-
P
O

LI
G

ID
C

3-
P
O

L
ID

C
3-

W
AY

ID
C

W
IZ

A
R
D

W
IZ

A
R
D

W
IZ

A
R
D

W
IZ

A
R
D

P
II
R
IL

EV
Y

W
IZ

A
R
D

+
K
R
ET

SK
O

RT
W

IZ
A
R
D

+
SC

H
A
LT

B
R
ET

T
W

IZ
A
R
D

+
C
IR

C
U

IT
B
O

A
R
D

W
IZ

A
R
D

+

K
U

U
SI

O
M

U
T
T
ER

I
SE

X
K
A
N

T
M

U
T
T
ER

SE
C
H

SK
A
N

T
M

U
T
T
ER

H
EX

N
U

T
22

B
60

50
5

M
6

D
IN

12
5

A
LU

SL
EV

Y
B
R
IC

K
A

U
N

T
ER

LE
G

R
IN

G
W

A
SH

ER
23

4
X

18
P
EL

T
IR

U
U

V
I

SK
R
U

V
SC

H
R
A
U

B
E

SC
R
EW

24
S/

G
73

0-
01

4
LÄ

P
IV

IE
N

T
IE

R
IS

T
E

IS
O

LE
R
IN

G
(G

U
M

M
I)

IS
O

LA
T
IO

N
A
U

S
G

U
M

M
I

G
R
O

M
M

ET
25

D
55

11
2

SS
32

-
40

0m
m

SU
O

JA
SP

IR
A
A
LI

SK
Y
D

D
SP

IR
A
L

D
EC

K
U

N
G

SP
IR

A
LE

P
R
O

T
EC

T
IO

N
SP

IR
A
L

26
S/

C
B
/3

06
-2

-0
20

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
LE

D
N

IN
G

ST
R
O

M
LE

IT
ER

P
O

W
ER

LE
A
D

27
SÄ

H
K
Ö

JO
H

D
IN

ST
R
Ö

M
LE

D
N

IN
G

ST
R
O

M
LE

IT
ER

P
O

W
ER

LE
A
D

28
SÄ

H
K
Ö

JO
H

D
IN

ST
R
Ö

M
LE

D
N

IN
G

ST
R
O

M
LE

IT
ER

P
O

W
ER

LE
A
D

29
K
/W

IZ
/M

T
G

/B
K
T

K
II
N

N
IT

Y
SJ

A
LK

A
FÄ

ST
D

ET
A
LJ

SP
A
N

N
G

LI
ED

M
O

U
N

T
IN

G
B
R
A
C
K
ET



TRAMLINE CLUTCH

V25

4

3
5

6

1

2



4

3
5

6

1

2

V26

CLUTCH

DRIVE

BUSHINGI

NOTE! ROW SPACING 125mm

TRACTOR’S TRACK WIDTH

110 mm

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 14837 BRACKET 2 2
2 18009 SELECTRIC BOX BASE 1 1
3 17510 BUSHING 2 2
4 D17967 CLUTCH 2 2
5 17974 FREE FEED ROLLER 4 4
6 18548 BRACKET 1 1



1
2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41
4243

44
45

46

47

48

49

50

51

52

53

ROW MARKER

V27

MAESTRO 3m MAESTRO 4m
PART CODE NAME PCS PCS

1 21037 LOWER ARM LEFT WELDED 1 1
21043 LOWER ARM RIGHT WELDED 1 1

2 766600 SPRING ASSY 1 1
3 21063 UPPER ARM 3000 1

21038 UPPER ARM 4000 1

4 21057 HINGE LEFT 1 1

21046 HINGE RIGHT 1 1



V28

MAESTRO 3m MAESTRO 4m
PART CODE NAME PCS PCS

5 17617 CYLINDER 50/40-250 1 1
6 20935 MARKER HEAD ASSY LEFT 1 1

20830 MARKER HEAD ASSY RIGHT 1 1
7 17619 PLATE 1 1
8 21050 WASHER 80/61/2 2 2
9 21052 BUSHING L=100 1 1
10 21051 PIN LOWER 1 1
11 21045 STOPPER 1 1
12 BEC000002 RING PIN 10X40 L=40 ZN 1 1
13 BD0116 PIN 5MM DIN11024 ZN 4 4
14 17616 PIN UPPER 1 1
15 AGC111014 NUT M12 DIN934-8 ZN 1 1
16 B5L173024 WASHER M20 DIN125A ZN 2 2
17 A13929 SCREW M20X125 8.8 DIN960 ZN 1 1
18 AGL113014 NUT IL M20 DIN985-8 ZN 1 1
19 AG6113014 NUT IL M 6 DIN985-8 ZN 1 1
20 A0C3A1024 SCREW M12X100 8.8 DIN933ZNC 1 1
21 B5G102524 WASHER M16 DIN125A ZN 8 8
22 AGG113014 NUT IL M16 DIN985-8 ZN 4 4
23 BH2012F24 SEGER RENG AKS 60X2 DIN471 1 1
24 A0G1F1514 SCREW M16X45 8.8 DIN933 ZN 4 4
25 B5A0MB024 WASHER M10 DIN125A ZN 3 3
26 A0A151014 SCREW M10X35 8.8 DIN933 ZN 2 2
27 AGA113014 NUT IL M10 DIN985-8 ZN 3 3
28 A50711 NUT M8 Nyloc 985 Zn 2 2
29 A083A1880 SCREW M8X80 8.8 Din931 Zn 1 1
30 A062A1114 SCREW M6X90 8.8 DIN931 ZN 1 1
31 BJ6500000 NIPPLE M 8*1.25 N:o 507 1 1
32 D40001544 RUBBER STOPPER 48001 MAR-CON 1 1
33 21039 ADJUSTMENT PART 1 1
34 18234 ADJUSTMENT PLATE 1 1
35 17785 DISC 1 1
36 18425 SPRING BRACKET 1 1
37 131324000 CAP 1 1
38 CN2Z00200 Z-SEALING Z002 2 2
39 21178 LOCK PART 1 1
40 D30000481 S-SPRING M-87 22897S 1 1
41 D131326000BUSHING 4-2659 1 1
42 131328000 SPACER 1 1
43 D131327000BUSHING 4-2658 1 1
44 A0C2G1514 SCREW M12X80 10.9 DIN931ZN 1 1
45 AGC111014 NUT M12 DIN934-8 ZN 1 1
46 B5L173024 WASHER M20 DIN125A ZN 1 1
47 AGL113014 NUT IL M20 DIN985-8 ZN 1 1
48 B5C0R2024 WASHER M12 DIN125A ZN 6 6
49 A0C1A1014 SCREW M12X40 8.8 DIN933 ZN 2 2
50 AGC113014 NUT IL M12 DIN985-8 ZN 3 3
51 CE6201000 BEARING 6201 2 2
52 A0C3L1514 SCREW M12X110 8.8 Din 931Zn 1 1
53 18426 PLATE 1 1



V29

TRACK MARKER HYDRAULICS

2

2

7

3

8
9

1
0

5 4

1
4

1
7

1
8

2
2

1
2

2
3

2
4

1
1

1
3

45

1
5

1
6

1
9

LE
T
K
U

JE
N

K
II
N

N
IT

Y
S

R
U

N
K
O

O
N

FÄ
ST

N
IN

G
SD

EL
A
R

T
IL

L
R
A
M

FÖ
R

SL
A
N

G
A
R

SC
H

LA
U

C
H

B
EF

ES
T
IG

U
N

G
A
M

G
EH

Ä
U

SE
FI

T
T
IN

G
PA

RT
S

H
Y
D

R
.

H
O

SE
S

TO
FR

A
M

E

154
MAESTRO 3000 l=1700
MAESTRO 4000 l=2150

MAESTRO 3000 l=1200
MAESTRO 4000 l=1700

6

2
0

1
22
1



V30

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
ST

R
O

3
0
0
0

M
A

E
ST

R
O

4
0
0
0

1
17

61
7

2
D

17
68

2
H

Y
D

R
.

L=
1

0
1

D
18

17
6

3
D

15
55

4B
H

Y
D

R
.

H
O

SE
A
SS

EM
B
LE

D
L=

40
0

1
1

4
D

I5
29

2
D

O
U

B
LE

N
IP

P
LE

20
2-

6-
8

5
5

5
D

30
00

02
11

U
SI

T
6

D
15

55
4A

VA
LV

E
1

1
7

N
IP

P
LE

1/
2”

1
1

8
D

30
00

02
12

U
SI

T
E

9
C
23

07
2-

08
,

1
1

10
T
FA

-0
8M

C
A
P

1
1

C
Y
LI

N
D

ER
2

2
H

O
SE

A
SE

M
B
LE

D
20

H
Y
D

R
.

H
O

SE
A
SS

EM
B
LE

D
L=

21
50

1
D

17
68

3
H

Y
D

R
.

H
O

SE
A
SS

EM
B
LE

D
L=

17
00

1
1

SE
A
L

3/
8”

5
5

S
A
L

1/
2”

1
1

FA
ST

C
O

N
N

EC
TO

R
M

A
LE

1/
2”

11
M

8X
30

H
EX

SC
R
EW

2
2

12
M

8
W

A
SH

ER
4

4
13

M
8

H
EX

N
U

T
4

4
14

P
LU

G
2

2
15 16 17

H
JK

O
S-

T
57

29
00

90
SO

LE
N

O
ID

2
2

18
H

JK
O

S-
T
57

29
33

55
2/

2
C
A
RT

R
ID

G
E

VA
LV

E
2

2
19 20

A
06

2A
10

14
H

EX
SC

R
EW

M
6X

80
4

4
21

M
6

W
A
SH

ER
4

4
22

M
6

IL
H

EX
N

U
T

4
4

23
15

54
4

C
O

V
ER

1
1

24
17

78
0

B
R
A
C
K
ET

1
1

D
6C

21
4

D
O

U
B
LE

B
R
A
C
K
ET

1
1

A
05

0L
80

24
C
O

V
ER

P
LA

T
E

C
F2

-U
1

1

A
02

81
0

SC
R
EW

M
6X

25
1

1



HYDRAULIC HOES

V31

2

4

5

10
69

6

2

7

8

6

6

7

8

6

12

11

6

3

1



V32

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO40001

1 D17684 HOSE L=7200 1 1
2 D17686 HOSE L=1200 1 1
3 D17875 HOSE L=5600 1 1
4 202-04-08 CHOKE NIPPLE 1 1
5 747-08 L-NIPPLE 1 1
6 D30000212 USIT 6 6
7 705-08-08 DOUBLE NIPPLE 2 2
8 NV-08M QUICK COUPLING MALE 2 2
9 NV-08F QUICK COUPLING FEMALE 1 1
10 705-08-08 CONNECTOR NIPPLE 1 1
11 17867 CYLINDER ASSEMBLED 1 1
12 17366 CYLINDER WELDED (NO LAMELS) 1 1



V33

1

2

3

4

5

6

7

8

9

10

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

PACKER AND BEAM

PART CODE NAME PCS

1 20801 PIN 1

2 20802 PIN 1

3 20804 PIN 1

4 20809 DRAWBAR 1

5 20811 PIVOT PART 1

6 14858 BEARING WASHER 2

7 18471 HOLDER 1

8 18568 SPACER 5MM 2

9 18641 SPACER 1.5 MM 2

10 D24323 BRACKET AM15356 4

12 BJ6500000 NIPPLE M 8*1.25 N:O 507 2

13 A0C1A1014 SCREW M12X40 8.8 Din933 Zn 2

14 BE8600002 RING PIN 6X40 L=40 ZN 1

15 15914 SCRAPER 4

16 20812 PACKER PRE-ASSY 1

17 D30019 TYRE 10.0/75-15.3/10 4

18 14861 PIN 2

19 16068 ROD 1

20 B5G102524 WASHER M16 DIN125A ZN 4

21 B5L173024 WASHER M20 DIN125A ZN 6

22 AGG113014 NUT IL M16 DIN985-8 ZN 4

23 A51902 NUT IL M20*1.5 Din960 ZN 2

24 A51900 NUT M20X1.5 DIN934-8 ZN 24

25 AGG113014 NUT IL M16 DIN985-8 ZN 4

26 A0L1F1214 SCREW M20X1.5X50 8.8 DIN961Z 24

27 A0L201524 SCREW M20X60 8.8 DIN933 ZN 2

28 BE8600002 RING PIN 6X40 L=40 ZN 2



V34

1

23

4

5

6

7

BASIC TOW BAR

PART CODE NAME PCS

1 14506 SUPPORT LEG 1
2 20724 DRAWBAR 1
3 20804 PIN 1
4 17605 PIN 1
5 18471 HOLDER 1
6 D24323 BRACKET AM15356 4
7 BE8600002 RING PIN 6X40 L=40 ZN 2



1

3

4

5

6

7

7
8

9

1
1

1
2

1
3

1
4

1
5

1
0

2

L

R

1
6

1
7

LIGHTS AND REFLECTORS

V35



PART CODE NAME PCS
MAESTRO3000&4000

1 141130-000 REAR LIGHT ASSEMBLED 2
2 11301/ L REAR LIGHT “GLASS” 2
3 REAR LIGHT BOTTOM 2

4 D40001693 12 V / 5 W BULB 2
5 D40001684 12V / 21 W BULB 2

6 D50000385 REFLECTOR TRIANGLE 2
7 CP4488 MAIN WIRING HARNESS 6 m 1
8 CP4491 WIRING HARNESS LEFT 4.8m 1
9 CP4491 WIRING HARNESS RIGHT 4.8 M 1
10 HEX SCREW M 6×20 4
11 E73261 SLOW VEHICLE SIGN TRIANGLE 1
12 D50000395 FRONT REFLECTOR WHITE 2
13 D50000396 SIDE REFLECTOR YELLOW 2
14 SCREW REAR LIGHT 4
16 E73635 CABLE TIE 10
17 CF2037 OVER-WIDE MACHINE WARNING 4

V36



1

2

3

4

5

6

7

8

9

10

11

30

27

28

29

31

12

13

14

15

16

17

18 19

20
21

22

23

24

V37

MEMORY CYLINDER (ACCESSORY)

25

26

ADD HERE NORMAL
CYLINDER RETURN HOSE D17686 l=1200



1

2

3

4

5

6

7

8

9

10

11

30

27

28

29

31

12

13

14

15

16

17

18 19

20
21

22

23

24

25

26

V38

PART CODE NAME PCS

1 18381 FRAME PLATE WELDED 1
2 18383 TURN PLATE WELDED 1
3 D18391 CABLE FOR POINTER 1
4 18345 CURVE PLATE FOR POINTER 1
5 18343 POINTER 1
6 14987 RUBBER WASHER 4*35/12 3
7 18342 WIRE CABLE HOLDER 1
8 18371 BUSHING SPRING 2
9 D51111 SPRING 36.5*100/3.2 4-51111 1

10 18386 SPIN PIN FOR WIRE CABLE 1
11 CF18417 STICKER FOR POINTER 1
12 AG6111014 6-NUT M 6 DIN934-8 ZN 6
13 B60649 WASHER M 8 DIN125A A2 AISI 20
14 A04220 6-SCREW M8X16 A2-80 DIN 933 A 4
15 B560E1524 WASHER M 6 DIN125A ZN 2
16 A060G1024 6-SCREW M6X16 8.8 DIN 933 ZN 4
17 AGA11J014 WING NUT M10 DIN315 ZN 1
18 B5C0R2024 WASHER M12 DIN125A ZN 1
19 BH0C10011 SEGER RING AKS 12X1 DIN471 1

20 A08151514 6-SCREWI M8X35 8.8 DIN 933 ZN 2
21 A50710 6-NUT IL M8 A2 DIN985 AISI 2
22 A060L1524 6-SCREWI M6X20 8.8 DIN 933 ZN 1
23 B560N1524 WASHER M 6 DIN440R ZN 1
24 CV03L1215 DYMET BEARING 701 12/14/15 1
25 18310 MEMORY CYLINDER 1
26 D30000380 DOUBLE NIPPLE ½" / ½" 3
27 D18419 HOSE l=6200 1
28 D18420 HOSE l=1000 ANGLE 1
29 D18421 HOSE l=1000 STRAIGHT 1

30 D18748 HOSE l=7650 1
31 D30000379 T-CONNECTOR 712-08 1

DIRECTION OF DRIVE










